CONTENTS

1. CD: of UCZQ% ﬁﬂmzwamngD AONNOO—V ................................. 1
2. Unit of accumulator frame (6.25.001):«-+-cr«cerserseereaereesaaeannns 3
3. Subassembly of supporting frame (6.25A.001)-«+xsveeeeeeneen 5
4. Unit of machine frame (6.30.001) - - sererreerermenaeiaans 7
5. Unit of left and right driving wheel (6.34.001)--------e-evn 9
6. Unit of hanging and connecting frame (6.35.001)+-«+------ 11
7. Unit of gearboX (6.37.001): -t evveeemerreerennmecimmennnrnnrainn 13
8. Unit of housing returning apparatus (6.40.001)---+-v-eeeeees 23
9. Unit of control panel for armrest frame, rotary cultivation

operation, sub—shift operation and operation (6.40.012)
A@.Ao.o_@v Ao.bo.o_\d A@.Ao.c_ov ....................................... 25
10. Unit of switch for left turning handle and throttle

e R e S 27
11. Unit of right turning handle(6.40.014):«---«----oreereeeneeeenn 29
12. Unit of turning changeable apparatus (6.40.015)---+-- -+ 31
13. Unit of operation for main clutch (6.40.018) - -+ seevereeeen 33

14. Unit of adjustment for armrest frame up and down

(6.40:024) - ++vcenveenisminmnintiiunisati e rae et erras sr s aas 35
15. Unit of fender (6.46.001)-«-««««w-xxtreseesermmmmniiiiaaneeeeeeeen, 30
16. Unit of front cover and lamp frame (6.47.001)--------------o 39



I [eoym Adfnd oaatssed 0179 €C

| [99Uym  Adqnd aarssed jo ojed 3uissald €01°CC9 il
G 9 Iaysem 8-1L6dD 1T
T 9 Isysem L8-¢6dD  0C
é Gl x 8N Mod  98—-€8L6dD 6l
I qouy O[ jo Ajquesseqng yiocc9 8l
I IoA0d Aaqnd jo Ajquiesseqng €107T9 LI
I 19001 Jo sjred papom 0707T9 9l

€ (L901 1orwiiad Jauur) Jpoq eIEp dA)-v vL-1L11dD Sl
| SYUC-T009 Burieaq Buljoy 8-6L7dD ¥I

I Iaysem cree9 el
3 ST x 8N Mod 098-€8L6dD Tl
4 lautejal onsery  98-1'v68dD 11
I [2UMm 9[ISU9], I1recg 01
I UM A9nd dAIRY 1017C9 6
8 8 Ioyusem S8-1'L69D 8
8 8 Iouse m L8-£64D L
S 91 x 8N 1od 98-¢8L54D 9
I (7) Weys jwiy jo sipred pappm L10TT9 S
I (1) Weys ywiy jo spred pappm 110’9 14
I 19A00 A9[nd 10J aseq Jo sjred poplom 910°7T'9 ¢
¢ 91 x 8§ Hoq JIensuexo}] 98-L8LSHD ¢
I ore[d paxyy jo sjied papRm Cl0ce9 I
Anuenpd QWIBN 9p0) ON

(100°22'9) uorssiwsuel As|ind Jo un °|



1. Unit of pulley transmission (6.22.001)



« OV »

(100°Zt'9) 8lueyj dure| pue J3A0D JUOY JO HUN "9}

(IX

57|

\IZ 2z €242

E:

81 LI9TST

61

I

1
Anuenp

91 x 8N 10q Jem3uexay

nu Iem3duexay 3uoT]
(1)leqqn1 Buiqlosqe UOTIEI]IA
}00[q Bulqlosqe uoneIqIA

SN 1[0q Jen3uexay

8 I9Use M

¢8 x 8 10q Iem3uexoH

9 Ioysem

9 Idysem

[ x 9N Inu Igpng

Jwielj Joje[nuwinode jo syied papom
JojeMmunooe

(7) 1sqqni 3urqiosqe UOTIEIqIA
9jerd 3urssalyd

saweN

98-L8LSED
S0I°sT9
01°sc9
Yo1I'sc9
98-LL19dD
L8-£64D
98-L8LSHD
G8-1'L6dD
L8-£6dD
88-79dD
[10°6C°9
VE-VINCI
€01°6C'9
101°6C°9
9pod

14!
¢l
4
11
01

v N

o

4
[

‘ON

(1L00°G2'9) awely JOJRINWINDIE JO JUN 2



16. Unit of front cover and lamp frame Am.ﬂ,.oo:

No.

A= CHEE T = WV T N UV R NS

L I T N N S S S SOC s
Ur.hww.—oxooo\xoxm-#ww'—c

.

w

o
.

Code

GB5783-86
GB93-87
GB97.1-85
6.47.011
6.47.112
6.47.113
6.41.112
GB882-86
GB97.1-85
GB91-86
GB8§45-85
6.47.102
6.47.101
6.47.103
GB5783—-86
GB93-87
GBY7.1-85
6.48.013
6.47.013
6.47.104
6.47.105
GBS818-85
GB97.1-85
6.47.106
6.47.107

Bolt M 8 x 16
Washer 8
Washer 8

Welded parts of front cover

Welded parts of inclined motherboard

torsion spring
motherboard

Pin shaft B8 = 105
Washer 8

Split pin 2 x 22
tapping screw ST4.2-C-H
Decorative housing
Glass lamp cover

Clip

Bolt M6 x 16

Washer 6

Washer 6

Assemble of front lamps
Welded parts of cover
Screw knob

Turning sheath

Cross screw M5 x 16
Washer 5

Lock piece

Gasket of vibration absorbing

Quantity

6
6

7.6_5

e

2. Unit of accumulator frame (6.25.001)



«8€ o

(L00'9t9) 48puUd) Jo HUN 'Si

4
Amueny

91 x 8N 109 Ie[n3uexaH 98-L8LSHD 9

QN 1NU Jenduexay 3uo] SOI-SC9 S

8N Nu Iren3uexoH 98-LL194D 14

9 JIoysem L8-£6dD €

13ous Bunaoddns Jo syied papom [10-VST9 [
68 x 8N 1[0q Ienduexsay 98-L8LSdD [

weN 9poy  'ON

(£100°vS2 9)wely Bupoddns jo Alquiasseqns ‘¢



15. Unit of fender (6.46.001)

No. Code Name

1 6.46.011 Welded parts of left fender
2 6.46.012 Welded parts of right fender
3 GB5783-86 Bolt M8 x 16

4 GB97.1-85 Washer 8

S GB93-87 Washer 8

o 3

Quantity
1

L

3. Subassembly of supporting frame (6.25A.001)



<9€ .

IS W
S
.
D Z 07 x OIN 1109 98-€8.5dD 61
= 3 ST x TIN Nod  98-€8L6dD 81
w € 71 1aysem L8-€6dD LI
W..... 1 m:ﬁum::oo pue m:_wcmz juolj jo ZnEo%mn:w €10°0€9 91
w ¢ CIN N 98-0L19G9  SI
3 I 199) BumnJoddns jo Ajquissseqng TI0e9 vl
W I Buidg 81109 €l
=3 I vC x ¢'7 uid jds 98-1690 Tl
m I TS x 8¢ sixe uid 98-788d9 11
S I ouwlelj duryoew Jjo A[quasseqns 1100€9 01
m. I dro uorjensuj 910°0¢'9 6
g S 1 JIausem [8-€69D 8
- (4 09 x TIW ¥od  98-€8.5dD L
W z 71 x 8N 10q IenBuexoH  98-/8.5dD 9
= b 0 IoUsep  §8-996gD S
% v 01 Joysem S8-1L6dd ¥
v 01 Jousem L8-€699 €
v OIN WMN  98-0L199D T
v SP x OIN Mod ~ 98-€8L59D 1
>~ECN:O SWIEN 9po) ‘ON

(L00°0€"9) dWely BUIYdRW JO HUN ¥



14. Unit of adjustment for armrest frame up and down (6.40.024)

No.

o

35

Code
6.40.024-101
GB8I8-85
GB6172-86
GB93-871
6.40.024-106
6.40.024-107
GB818-85
GB6172-86
6.40.023

Name

Shaft cover

Cross screw M6 x 25
Nut Mé

Washer 6

Fixed seat of handle
Handle

Cross screw M6 x 18
Thin nut M6

Assemble of operating flexible

shaft for armrest adjusting up and down

6.40.024-103
6.40.024-104
6.40.024-02
6.40.024-102
GB879-86
GB5783-86
GB879-86
6.40.024-105
6.40.024-03
GB882-86

Movable pin head

Press spring

Welded parts of lock frame
Elastic spilt pin

Elastic cylinder pin 6 x 30
Bolt M6 x 12

Elastic cylinder pin 4 x I8
Double terminal gear shft

Welded parts of shift fork

Pin shaft B8 x 40

Quantity
1
1

O

GE)

12

10

4. Unit of machine frame (6.30.001)



cpEe N
(810°0%°9) YoIN|O Urew Joj uoiesado Jo yun g

C ¥sIp jutol jo Ajquissseqng Tore9 ol

z urd PO1v€9 6

¢ uid yds onsery Q0Ive9 8

z (¢) 20112 wrey L

T (woned [epropquie| Joke[-p) i) UO[AU - AAAMY  §-00'v 10 01-00T 9

.mm%wdﬂﬂi%yw L,\Mv/ ; 4 a4} Jauu] o_l.oouv S
| / © (1) 20113, 101v€9 14
8 OIN 1IN 98-0L199D €

) 8 01 Jousem L8-€69D T

8 9C x 01N og 98-¢8L5dD I

Anuenp QuwieN 9po0) ON

(100°¥€°9) 198ym Buiup ybu pue Yyaj jo yun °g



13. Unit of operation for main clutch (6.40.018)

No.
1

«33 .

Code
GB5787-86
6.40.018-109
6.40.018-01
6.40.016-102
6.40.020
6.40.018-101
6.40.018-02
GB894.2-86
6.40.018-104
GB91-86
GB97.1-86
GB97.1-85
GB896-86
6.40.018-106
6.40.018-03
6.40.018-105
6.40.018-103
6.40.018-102
6.40.018-108
6.40.018-107

Name Quantity
Iexagram bolt M6 x 12 3
Indicating brand (3) 1
Welded parts of handle lever for main clutch 1
Sheath of handle 1

Assemble of handle flexible shaft for clutch 1
Reset spring (1) 1

Welded parts of auxiliary lever for main clulch 1

Retainer 12 2
Sheath of auxiliary lever Red and black eachl
Split pin 2 x 12 1
Washer 6 1
Washer 12 1
Split retainer 2
Sheath of pin 1
Welded parts of reset handle lever 1

Reset spring (2) ]
Buffer block 1
Control panel of main clutch ]
Indicating brand (2) ]

Indicating brand (1) 1

5. Unit of left and right driving wheel (6.34.001)

10~



«ZE »

(S10°0¥°9) smesedde ajgesbueyo Buiuiny jo wun "zZL

urd Jyds onsery 01°6€-9
09 x TIN 104 98-08L5GD
1 Iouteldar 98- 16890

| wre 3urnd jo sured papEm 110°6€-9
| Burds uoIsIo|, [11°6€-9
C ¢l Iousem L8—-£6dD
I 001 x TIN Wod  98-08LSdHD
I auuelj durpoauuod pue 3uiduey jo sped pappm 210°S€-9
| uwid 3unodsuuod pue 3urduey jo siied papom €10°6€-9
Anuenpd) QWIBN 9po)

<

‘o0 o

o~

S e

I
‘ON

(100°6€°9) awely Bunoauuod pue Buibuey jo yun ‘9



12. Unit of turning changeable apparatus (6.40.015)

No.

«3]

Codc
6.40.015-117
6.40.015-06
6.40.015-02
6.40.015-101
GB818-85
GB93-87
6.40.015-03
6.40.015-103
6.40.015-107
6.40.015-106
6.40.015-104
GB308-84
6.40.015-102
GB5187-86
6.40.015-05

Name

Fixed cover

Assemble of flexible shaft for turning fixed cover

Assemble of outer housing for turning device
Press plate

Screw M5 x 8

washer 5

Assemble of rotating disk
Rotating cover

Seat of nameplate
Indicating nameplate
Rotating supporting frame
Steel ball 5.5 0
Compressed spring
Hexagram bolt M6 x 12

Assemble of flexible shaft for turning rotating cover

Quantity

1
2

—

[NSTE S

6. Unit of hanging and connecting frame (6.35.001)

12



«0€ -

(¥10°0%°9) Buluiny Jybu 1oy ajpueyY 40 JUN “||

ol

e
9 ¢

3urids

0C x §7 ud jdg

eys ud

TIOA9 J1ys urew jo Jurids 1asay

06 x OIIN 1og

uoneanny Aejol Jo 1ea3 as19aal Sunuanald 1o areid juy jo aquissy
uoneAnny A1ejol jo 1ea3 osional Sunuanaid Joj Suids jesay
Hoq

derd 3untoddns jo ajquIISSy

91 x 8N 1od

J9)201 JUTUIN) I9INO JO J[qUIdSSY

0€ x 8N 1od

Sv = 8N 10

Jajem pue ypes wolj JusAdld Jo I9A00 1J9]
10q paxyy mo

¢l Iaysep

71 Iaysep

9091d  paxIyg

91 x 9N 1og

[99ym UOISUd) JO }JeyS poXI]

71 Jaysem

71 I1B/ysem

Ieq Burnd 3uruiny 1J9] Jo S[qUIASSY
I9¥001 FuruIny 1Jo] Jo I[qUIISSY

9 I9ysep

Sl = 9’1 uid ds

3nid Buidieyosip Iy

dunds uois1o) Surany 1Jo]

jloq 3umiy reddp

X0qJIead JO Apoq 1Jo]

g JIayse m

9A9[S 1JRUS JO J[qUIASSY

eays omnselq

I9A3] YIYS JO d[quuassy

| d[puey JO I[quIsssy
Amnuenpd BN

;T e e —

SN = = = =Nt AN —

O e e e = W) ST e e e (] e

.

o

—
.

LECLE-9
98-1699
SETLE-9
celie=9
98-08L5dD
ve0'LE-9
gC1LE-9
yS1'LE-9
€e0'LE-9
98-L8LSHD
870'LE-9
98-L8LSHD
98-08L5dD
STI'Le-9
9E1°LE-9
98-1v68dD
C8-¢'L6dD
091°'LE-9
98-L8LSHD
ccrLe-9
68-56dD
L8-£6dD
810°LE-9
0€0°'LE-9
$8-56dD
98-16d9D
901°LE-9
6S1°LE-9
sorLe-9
LOT°LE-9
68-56dD
¢0920°LE-9
EET'LE-9
£0°920°LE-9
10°920°L¢-9
9poy ‘ON

O'—-,NMVW\OK\OOO\O—NMVW\OI\wc\OﬂﬁJMVW
O\-———<-—'-———-—-——NNNNNNNNNNMMMMMM

= oY o B & 60

(L00"2£79) xoqueab jo nun "2



11. Unit of handle for right turning (6.40.014)

No. Code Name

1 6.40.014-01 Assemble of turning handle
2 GB822-88 Screw M6 x 25

3 GB6172-86 Nut M6

4 6.40.014-102 Fixed seat

5 GB5781-86 Bolt M6 > 28

6 GB97.1-85 Washer 6

1 GB93-87 Washer 6

8 GB6170—-86 Nut M6

9 6.40.014-101 Light fixed press cover

10 6.40.014-103 Reset torsion spring

+ 29 .

Quantity
|
|

[ NSRS

7. Unit of gearbox (6.37.001)



87~

(€100t 9)2mo1y) pue sjpuey Buiuiny Yoy 10} YOUMS Jo U ‘0|

L 8N 1NN
I Idjem pue yues wolj juanaid Jo 1900 Sty

I 8uuds uors10} 3uruiny Jysry
| 19ysed aaddon
[ Tl x 8N 110q (98TeydSIp [10)
9 Iaysem
S 8N INN
Z urd
C uid 31pds onsery
[ xoqIead—qns jo Burids UOISUIIXO
[ Yyeays jjeys—ruog
I X0qIea3—(ns I0] I9Y001 JO JQUINSSY
I 8 Iaysem
[ 8C x 8 Jeys uid
[ X0qIead-qgns 10j jess Juraoddns jo syred POpOM
I ¢l x 9N 1109
[ 19ysed 1addon
[ 08 > BN 11od
[ uoneanmo Axejol o yjeus ajqixal) 10 oo Sumy Jo sped papjosy
[ X0q ureyd jo ajeyd poxiy
I 09 x TIN og
I 8nid 3uriQ
I Iourejoy
I X0qIesd Jo Apoq JySry
[ I9yod Juruangy JySu Jo ajquIsssy
I deq Bulnd Jumuny Y3 Jo [quIsSy
I duuds 8unyy jo 9091d ssal ]
4 D81 x (I Juress Juu-Q

Anuenp QUIBN

98-L819d9
SEI'LE-9
SY1'LE-9
veEr'LeE-9
98-L8LSHID
L8—-€64dD
98-1vdO
0EI°LE-9
9PI'LE-9
ECILe-9
[€1°LE-9
020°L€-9
$8-564dD
98-7884H
120°LE-9
98-L8LSdD
0S L9
98-L8LSHID
cc0'Le-9
[STLe=9
98-08L5dD
SSILE-9
ovi-Le-9
c01°LE-9
L2OLE-9
620°LE-9
801°'LE-9
['esyedD
9po)

G

€9
9
19
09
6S
8¢
LS
9¢
99
149
€S
s
IS
0§
6y
8y
Ly
4
Sv
124
&
[44
Iy
oy
6¢
8¢
LE
9¢
‘ON



10. Unit of switch for left turning handle and throttle(6.40.013)

No.

(&Y

.N-\'

Code
6.40.014-01
GB822-88
GB6172-86
6.40.014—103
6.40.014—102
6.40.013-01
GB5781-86
GB97.1-85
GB93-87
6.40.013—-02
6.40.013-03
6.40.013-102
6.40.013-101
GB818-85

Name Quantity

Assemble of turning handle

Screw M6 x 25

Nut M6

Reset torsion spring

Fixed seat

Assemble of press cover for left fixed seat
Bolt M6 x 20

Washer 6

Washer 6

Assemble of switch for throttle
Assemble of flexible shaft for throttle
Saddle shape elastic washer

Press cover

Screw M6 x 10

1
1
1

46 260017 45 44 43 42

\|~
|

e %
41 an 49 39 38
&

5 e
N
b
X /s
o
NN

7. Unit of gearbox (6.37.001)

37

36



«9Z.

(610°07°9) (£L0°0%'9) (910°0%°9) (21.0°0+"9) UoneIadO pUE UOHEISdO HIyS
-gns ‘uopelado uoneAlNO Aiejos ‘awely jsalue Joj pued ]0JJU02 JO JUN 6

# 9 _ . 53

(@) \ &1

o = e Sy

N AN NN -~ A

I

fnuenp

JJeys pug Jo 1ead uoronpal

Jeys pug

133 18] Jo 1ead 2ANOY

€079 Butieaq 3urfioy

Iead 1] Jo ¥10J YIys Jo syred papPm
Tead 1s| jo 3joo|q Yrys

}eys Indino Jo I9A00 9ATI9)01

dL x 0€ x 0Tdd [ess [10 Jaqqna suoq
v0T9 Burieaq 3urfjoy

1JeYS 5]
0€ x SgAdY
I Jaysem

Jeys 1s] Jo [9aym o[t
MZA9T x 0€ x ST Bulleaq a[padN SOPSNIA 0£0EOSI

yieays

Iaurejal / [ Jaysem

0g Jourejal

1893 UJ§ pue pIg Jo 1ead aATOY
£0€9 Burieaq 3ur[ioy
[ess 10 Iaqqnui auoq
d[qeadueyo 1ead jo urd yoo[Id)u]

¥oo[q

YI0] I4s yi¢ pue pIg 1oy 310 J1ys Jo sied pappm
10§ yrys Joj Buuds Suryig
[e3s 10 Iaqqnl auoq JO I[qUIISSY

9 Jousepm
¢l x 9N 10g

1833 U)§ pue pIg 10J Yoo[g

QweN

YOI°'LE-9
I11°'LE-9
0I1'Le-9
v6-9LCL/49
§20°LE-9
9SI'LE-9
101°L€-9
88-1°LL86HD
v6-9LT1L/49
10T°LE-9
6L-96014D
90C°LE-9
Y0T'LE-9

S0T'LE-9

WTLE-9/0T°LE-9

98-C'v6349
celie-9
Y6-9LCL/ 99
1€0°'LE-9
PplI°LE-9
viI'Le-9
e10°LE-9
evILe-9
clo'Le-9
L8-£6d9D
98-08L59D
601°LE-9
9po)

sfifie

16
06
68
88
L8
98
68
v8
€8
(4}
18
08
6L
8L
LL
9L
SL
vL
€L
L
IL
0L
69
89
L9
99
$9
¥9
‘0N



9. Unit of control panel for armrest frame, rotary cultivation
operation, sub-shift operation and operation (6.40.012)

(6.40.016) (6.40.017) (6.40.019)

No.
1

D& s

Code Name Quantity

6.40.012 Assemble of armrest frame

6.40.016-102 Sheath of handle

6.40.016-01  Welded parts of sub-shift handle lever
6.40.016—101 sheath

GB8942-86  Retainer 12

6.40.017-01  Welded parts of control handle lever for rotary cultivation
6.40.019 Unit of control panel for operation
GB5787-86  Hexagram bolt M6 x 16

6.40.101 Sheath of armrest frame
6.40.021 Assemble of flexible shaft for sub-shift handle lever
6.40.022 Assemble of flexible shaft for rotary cultivation

GB5983-86  Bolt M12 x 124

6.40.001-02  Welded parts of lock handle for armrest
GB97.1-85 Washer 12

GB93-87 Washer 12

1
3

N = [ S

67) (65) (66) 86

S 87
\AI = a6
Vi
©
88 :

7. Unit of gearbox (6.37.001)

« 18-



CpT -

(100°0%°9) snyesedde Buiuin}as Buisnoy jo Jun '8

anore g L9 S

L1

¢l
I
¢
I
I

Amuend

Sy x 99 Jeys uld

19A00 Joouad iIsn(g
X0qJead-qns Jo jIoj Jiys jo 3urrdg
9AQ[S 1JeyS

J9UsSe (M

9AQ[S HeyS

3I0] YIYS JO 9[qUIssSY

70€9 dutiedaq Jur[oy

JJeyS pI¢ Jo Iea3 poeads Yoy
Jaysem

1JTYS MO[ JO Iead 9AIOY
Hius—qns Jo ysIp Yiys

Heys plg

I ¢¢ 1.q [e9S

JJIUS AJeIIXNE Ul Iead yomb Jo 1833 ATV

Ioysem
pi¢ Jo 1ea3 poads molS

¥00[q JO dqUISY
aweN

98-7884D
LELLE-9
8EI'LE-9
GEL'LE=9
rILE-9
IPILE=9
610°LE-9
v6-9LTL/dD
8S1'LE-9
LSTLE=9
LIT'LE-9
91V LE=9
EITLE-9
y8-80¢dD
CITLE-9
€01'LE-9
cIrLe-9
S10°LE-9
9pod

e 61 o

601
801
LO1
901
S0l
v01
€01
201
101
001
66
86
L6
96
S6
v6
€6
6
‘ON



8. Unit of housing retumning apparatus (6.40.001)

No.

0 1 N ML D

Code
GB5282-85
6.40.011-02
6.40.011-101
6.40.011-102
GB62-88
GB97.1-85
6.40.011-03
GB5787-86
GB5782-86
GB97.1-85
GB5282-85
GB93-87
6.40.011-108
6.40.011-103
6.40.011-05
6.40.016-102
6.40.011-01
GB5783-86
GB93-87
GB97.1-85
6.40.011-104
6.40.011-04
6.40.011-105

6.40.011-106
6.40.011-107
6.40.001-01
GB5983-86
GB6172-86
GB93-87
GB5787-86
GB93-87
GB6172-86

Name Quantity

Tapping screw ST4 x 8-C-H
Welded parts of limit frame for main shift
Seat of retainer

Indicating brand of shift
butter nut M5

Washer §

Adhesive parts of limit block for rotary cultivation
Hexagram bolt M8 = 12

Bolt M10 x 135

Washer 10

Tapping screw STS x 9-C-H
Washer 5

Fasten plate

Buffer sheath @10 x 1

Welded parts of operation lever
Sheath of handle

Welded parts of case

Bolt M 8 x 16

Washer 8

Washer 8

Fixed plate for air filter
Welded parts of fixed frame
Adjusting parts (I set)

According to needs

Butter spring

Turning sheath

Welded parts of flexible shaft fixed frame
Bolt M8 x 70

Nut M8

Washer 8

Hexagram bolt M6 x 15

Washer 6

Nut M6

2
|
|

[ S

2

(3]

2

o o

(6 S G S iy

[SS IS

7. Unit of gearbox (6.37.001)

e 20 .



o TT =

(L00°2€£°9) xoquesb jo yun “£

z J[NIIdJ JO JqUISSY

[eas [10 Joqqnd auoq JO JqUISSY

o

L029 Butiesq 3urioy
¥sIp s Buruang,

(]

duuds Juruinj,

[ T = B o |

VJeUs-Twag
I 8 Teq [991S
_ 1JeUs 2100

| 1833 oAlssed

-

| UTBUD PIDIOJUIAL [eIN)nOLIBe GO'6l JO AqUIsSY
| Jaysem
| [9oUMm UIBUD JATPRY
| JJIys AIeIIXne Ul 1edd MO[S JO Ie33 dAISSe]
| Jeus 4y
[ JIys AJerixne ur 1edad yomnb Jo Iead aAlsseq

¢ $0€9 Buliedq 3Juroy

Amnueny) ueN

v10°LE-9
L10°LE-9
¥6-9LTL/4dD
LEVLE-9
8CI'LE-9
6Cl'LE-9
¥8-80€dD
eelLe—9
9CI'LE-9
910°LE-9
611'LE-9
0CI’LE=Y
yerLe-9
BI1'LE-9
ICI'LE-9
r6—-9LTL/ 4D
£1%%0)

«ITw

¢l
vl
€Cl
4
11
0cl
611
811
LTI
911
Gl
148!
g1l
41!
Il
(181
‘0N



